

New and emerging therapeutic agents for the treatment of fibromyalgia: an update

Jill M Recla

IGERT Program in Functional Genomics, Graduate School of Biomedical Sciences, University of Maine and The Jackson Laboratory, Bar Harbor, Maine, USA

Abstract: Fibromyalgia (FM) is a chronic widespread pain condition that is estimated to affect 5 million US adults. Several molecular pathophysiologies are thought to contribute to the symptoms of FM, complicating the development of effective clinical management techniques. It is now known that abnormalities in both nociceptive and central pain processing systems are necessary (but perhaps not sufficient) to condition the onset and maintenance of FM, producing associated neuropsychologic symptoms such as pronounced fatigue, sleep abnormalities, cognitive difficulties, stress sensitivity, anxiety, and depression. Current treatment strategies are focused primarily on correcting the pathophysiologic mechanisms underlying these nervous system abnormalities. Clinical studies demonstrate the safety and efficacy of three drugs recently approved for the treatment of FM: pregabalin (an alpha-2-delta ligand), and duloxetine and milnacipran (serotonin/norepinephrine reuptake inhibitors). This review describes these pharmaceuticals in detail and discusses their current roles in FM management.

Keywords: fibromyalgia, treatment, pharmacotherapy, pregabalin, duloxetine, milnacipran

Introduction

Fibromyalgia (FM) is a complex chronic pain condition that is defined by widespread pain for more than 3 months and the presence of at least 11 of 18 tender points.¹ Additional neuropsychologic symptoms are often present, including pronounced fatigue, sleep abnormalities, cognitive difficulties, stress sensitivity, anxiety, and depression.² These symptoms are often worsened by physical or emotional stress, cold and humid weather, poor sleep, hormonal fluctuations, and lack of exercise, suggesting a complex etiology.³ The prevalence of FM is estimated to be 2% in the US and Canada,⁴ affecting women (3.4%) more frequently than men (0.5%).⁵ Although children can be diagnosed with FM, the median age of onset is 29–37 years,⁶ with an age-associated increase in prevalence.⁵ Over the past 20 years, FM has emerged as a leading cause of visits to rheumatologists, either alone or in conjunction with other rheumatic disorders.⁷ The condition is estimated to affect 5 million US adults,⁸ and some authors have suggested that its prevalence is on the rise.⁹ However, whether this observation reflects an actual increase in prevalence or simply an increased awareness of FM among physicians and the general public remains to be investigated.

It is now known that systemic nociceptive and central pain processing abnormalities are necessary (although perhaps not sufficient) to condition the onset and maintenance of FM. Recent studies suggest that prolonged exposure to a high-stress environment combined with polymorphisms in genes involved in stress, anxiety, and pain response systems¹⁰ may play a significant role in the development of chronic FM pain through

Correspondence: Jill M Recla
600 Main Street, Bar Harbor,
Maine, ME 04609, USA
Tel +1 207 288 6408
Email jill.recla@jax.org

physical and functional modifications of the central nervous system (CNS), often referred to as “central sensitization”.¹¹ The following etiologies have also been proposed and, when taken collectively, can explain the variable symptomatology associated with the condition: autonomic nervous system dysfunction, hypothalamic-pituitary-adrenal (HPA) axis dysfunction, neurotransmitter abnormalities, an inability to sustain deep (Stage 4) sleep, and peripheral sensitization due to microcirculation abnormalities or the release of proinflammatory cytokines from glial cells.^{3,12}

Depression, mood and anxiety disorders, and other psychiatric comorbidities are also considered possible etiologies of FM. These conditions are historically considered to be separate illnesses with high comorbidity, and the inability to distinguish pre-existing conditions from manifestations of chronic illness has complicated the identification of cause-effect relationships. Recent research suggests that these conditions are in fact differential symptom presentations of a single underlying condition, and that major depressive disorder (MDD) and FM (as well as neuropathic pain) are both associated with neuroplastic changes in the CNS.¹³ However, in a recent review of the relationship between FM and MDD, Pae et al assert that currently available findings do not support the assumption that MDD and FM refer to the same underlying construct, nor can they be seen as subsidiaries of one disease concept.¹⁴

Regardless of the underlying pathophysiology, symptoms or disorders commonly observed in FM patients, such as fatigue, stiffness, cognitive impairment, sleep disturbances, depression, and mood or anxiety disorders, must be adequately addressed.¹⁵ A wide variety of treatment options are currently available for FM, including pharmacologic agents, herbal and dietary supplements, cognitive-behavioral therapy, acupuncture, tender (trigger) point injections, and chiropractic spinal manipulation.¹⁶ While new holistic and non-pharmacologic approaches are continuously being assessed for their efficacy in the treatment of FM, their detailed description and assessment are beyond the scope of this review (readers are referred to a recent article by Hassett and Gevirtz¹⁷ for a review of non-pharmacologic treatments for FM). Instead, the focus of this article is on new pharmacologic approaches to FM treatment.

The number of randomized controlled trials for FM treatment modalities has risen steadily over the past decade,⁴ with pharmaceutical studies focusing on compounds that target the nervous system abnormalities implicated in the condition. Such compounds include tricyclic antidepressants (TCAs), selective serotonin reuptake inhibitors (SSRIs),

muscle relaxants, and analgesic medications (eg, non-steroidal anti-inflammatory drugs [NSAIDs] and opioids). These drugs have a broad range of activities in the brain and spinal cord, including modulation of pain sensation and tolerance.¹⁶ FM patients display a common intolerance to many classes of pharmaceuticals, however. This sensitivity is likely conditioned by the same central sensitivity that is presumed to underlie the heightened response to pain seen in these patients, limiting the use of therapeutic drugs in FM treatment.¹⁸

Despite the general intolerance of FM patients to pharmacotherapy, pharmaceuticals remain a cornerstone of FM management. Most of the currently employed agents are used off-label, with some (eg, TCAs, SSRIs, muscle relaxants) demonstrating greater efficacy than others (eg, NSAIDs, opioids).^{2,16} Specifically, there is no evidence that NSAIDs are effective when used alone to treat FM. There is, however, limited evidence that suggests patients may experience enhanced analgesia when NSAIDs are administered with other agents.¹⁹ There have been no randomized, clinical trials of opioids in FM, but anecdotal evidence suggests that they are not effective. Because their use remains controversial, it is suggested that the focus of treatment with these drugs should be return to function rather than complete elimination of pain.²

The complex, often overlapping, etiologies responsible for FM have produced a patient population with heterogeneous pathology and, to some extent, a heterogeneous clinical presentation. As a result, FM continues to remain inadequately treated despite the availability of numerous pharmacologic and non-pharmacologic treatment approaches. Recent advances in our understanding of the factors contributing to the development and maintenance of FM have identified new therapeutic targets, however. Originally developed as an anticonvulsant medication, pregabalin (Lyrica[®]) became the first FDA-approved drug for the treatment of FM in June 2007. This adjuvant analgesic exerts its therapeutic effects by binding to, and decreasing the activity of, the alpha-2-delta subunit of the voltage-gated calcium ion channel (VGCC).²⁰ VGCC activity is known to play an integral role in nociceptive transmission, particularly in the development and maintenance of nociceptive hypersensitivity, suggesting a mechanism of action for the drug's efficacy in FM.

Serotonin-norepinephrine reuptake inhibitors (SNRIs) are a class of antidepressants that have also proven particularly efficacious for FM treatment. Unlike SSRIs, which act more selectively on the neurotransmitter serotonin (5-HT), SNRIs

target and increase the levels of both 5-HT and norepinephrine (NE). The roles of these neurotransmitters in sleep, attention, cognition, anxiety, and, perhaps most importantly, descending pain inhibition, are thought to facilitate the improvement of FM symptoms with SNRI treatment.²¹ The SNRIs duloxetine (Cymbalta®) and milnacipran (Savella®) were approved by the FDA for the treatment of FM in June 2008 and January 2009, respectively.

Table 1 provides a summary of standard, new, and emerging FM treatment options. At the time of writing, pregabalin, duloxetine, and milnacipran are the only drugs currently approved by the FDA for the clinical treatment of FM. This review describes these pharmaceuticals in detail and discusses their roles in FM management. While knowledge of standard and emerging therapies is critical for the optimization of individual treatment strategies, a discussion of these compounds is beyond the scope of this review.

Pharmacology and pharmacokinetics

Pregabalin

Pregabalin has exhibited anxiolytic, anticonvulsant, and antinociceptive properties in human and animal studies.²⁴ Despite its structural similarity to GABA (gamma-aminobutyric acid), pregabalin is devoid of effects on GABA_A, GABA_B, and benzodiazepine receptors. It also has no effect on GABA uptake, degradation, or cerebral concentrations.²⁵ It is currently thought that pregabalin's effects are instead mediated by its affinity for the alpha-2-delta-1 subunit protein of VGCCs. This presynaptic binding results in a decrease in excitatory neurotransmitter release of neurochemicals such as substance P, calcitonin gene-related peptide, and glutamate.²⁶ These biomolecules have been found at pathologically high levels in FM patients,^{11,27} suggesting that pregabalin's affinity for the alpha-2-delta-1 subunit of VGCCs is responsible for its therapeutic effects in FM.

Pregabalin is well absorbed after oral administration, primarily in the proximal colon.²⁸ The rate of absorption is decreased when administered with a meal, resulting in an approximately 25%–30% decrease in peak serum concentration (C_{max}) and an increase in T_{max} (the amount of time that a drug is present at the maximum concentration in serum) to approximately 3 hours. However, there is no clinically relevant effect on total absorption. Peak plasma concentrations occur within 1.5 hours, with steady state achieved within 24–48 hours. Oral bioavailability exceeds

90% and is independent of dose. Because pregabalin does not bind to plasma proteins, it is able to cross the blood-brain barrier, possibly through the involvement of the system L transporter for transport of large amino acids.²⁸ Its apparent volume of distribution is approximately 0.5 L/kg.²⁹

Pregabalin undergoes negligible metabolism, with approximately 90% of an administered dose recovered in the urine as unchanged pregabalin. The major urinary metabolite, the N-demethylated derivative, accounts for only 0.9% of the dose. Pregabalin is not metabolized in the liver; it is eliminated primarily by renal excretion and has a mean elimination half-life of 6.3 hours in subjects with normal renal function.²⁸ Mean renal clearance is nearly proportional to creatinine clearance and estimated at 67–80.9 mL/min in young healthy subjects. Pregabalin's pharmacokinetic profile does not appear to be modified by race or gender.²⁹

Because pregabalin undergoes negligible metabolism in humans, does not bind to plasma proteins, and is predominantly excreted unchanged in the urine, its pharmacokinetics are unlikely to be affected by other agents through metabolic interactions or protein binding displacement. Indeed, *in vitro* and *in vivo* studies have demonstrated that pregabalin is unlikely to be involved in significant pharmacokinetic drug interactions.²⁹

Duloxetine and milnacipran

SNRIs are a class of antidepressants, whose mechanism of action is dual inhibition of serotonin and NE reuptake. The SNRIs duloxetine and milnacipran have been shown to inhibit 5-HT and NE uptake in a dose-dependent manner *in vitro* and *in vivo*.^{30–36} SNRIs block 5-HT and NE transporters but, unlike TCAs, do not concomitantly block receptors for these neurotransmitters.³⁷ Data from clinical and preclinical studies indicate that both drugs exert a more profound effect on NE reuptake than on 5-HT reuptake; the average selectivity for milnacipran and duloxetine (5-HT:NE) is 1:1.3 and 1:9.6, respectively.³⁸ Duloxetine has also been shown to have a low affinity for the dopamine transporter, which may be clinically relevant at higher doses.³⁸

Duloxetine

Duloxetine is well absorbed orally, with absorption beginning two hours after oral administration. Taking duloxetine with meals does not affect peak plasma concentration. It does, however, prolong the time to peak plasma concentration by 6–12 hours and decreases the area under the concentration-versus-time curve (AUC) by 10%. Evening versus morning administration of duloxetine results in

Table 1 Examples of standard, new, and emerging therapeutic options for the treatment of fibromyalgia

Pharmacologic treatment	Type	Class	Molecular mechanism(s)	APS 2005 ²²	EULAR 2007 ²³	Approval status
Standard treatments						
NSAIDs (eg, aspirin, naproxen, ibuprofen)	N/A	Selective or nonselective	COX ^b -1,2 inhibition; COX ^b -2 inhibition	NE	NE	Not approved
Opioids (eg, morphine, codeine, fentanyl, nalbuphine)	Scheduled or nonscheduled	Agonist, partial agonist, agonist-antagonist, or antagonist	Mu-, kappa-, delta-opioid receptor binding	NE	NE	Not approved
Tramadol	Nonscheduled opioid analgesic; adjuvant analgesic (antidepressant)	Agonist; SNRI	Mu-opioid receptor binding; norepinephrine/serotonin reuptake inhibition	ME	SE	Not approved
Amitriptyline	Adjuvant analgesic (antidepressant)	TCA	Na ⁺ ion channel inhibition; NMDA receptor blockade (non-neuroprotective)	SE	SE	Not approved
Fluoxetine	Adjuvant analgesic (antidepressant)	SSRI	Serotonin reuptake inhibition	ME	SE	Not approved
Gabapentin	Adjuvant analgesic (anticonvulsant)	N/A	VGCC alpha-2-delta subunit binding	N/A	N/A	Not approved
S-adenosylmethionine	Adjuvant analgesic (antidepressant)	N/A	Nervous system methylation	WE	N/A	Not approved
Cyclobenzaprine	Skeletal muscle relaxant	N/A	5-HT ₂ receptor antagonist	SE	N/A	Not approved
Growth hormone	N/A	Hormone	Numerous	WE	N/A	Not approved
New treatments						
Pregabalin	Adjuvant analgesic (anticonvulsant)	N/A	VGCC alpha-2-delta subunit binding	ME	SE	FDA-approved (2007)
Duloxetine	Adjuvant analgesic (antidepressant)	SNRI	Serotonin/norepinephrine reuptake inhibition	ME	SE	FDA-approved (2008)
Milnacipran	Adjuvant analgesic (antidepressant)	SNRI	Serotonin/norepinephrine reuptake inhibition	ME	SE	FDA-approved (2009)
Emerging treatments						
Pramipexole	Adjuvant analgesic	Agonist	Selective non-ergoline D ₂ , D ₃ , and D ₄ dopamine receptor binding	N/A	SE	Not approved
Dextromethorphan	Adjuvant analgesic	Antagonist	NMDAR	N/A	N/A	Not approved
Ketamine	Adjuvant analgesic	Antagonist	NMDAR	N/A	N/A	Not approved
Sodium oxybate	Adjuvant analgesic	Central nervous system depressant	GABA _B and GHB receptors (proposed)	N/A	N/A	Not approved
Low-dose naltrexone	Opiate analgesia enhancer	Opioid antagonist	Disruption of mu-opioid receptor Gs coupling via filamin A binding	N/A	N/A	Not approved
Delta-9-THC	Adjuvant analgesic	Psychoactive cannabinoid	Numerous	N/A	N/A	Not approved

Abbreviations: APS, American Pain Society; COX, cyclooxygenase; EULAR, European League Against Rheumatism; FDA, Food and Drug Administration; FM, fibromyalgia; ME, modest efficacy; NA, not applicable; NE, no evidence of efficacy; NMDAR, N-methyl D-aspartate receptor; NSAID, nonsteroidal anti-inflammatory drug; SE, strong efficacy; SNRI, serotonin/norepinephrine reuptake inhibitor; SSRI, selective serotonin reuptake inhibitor; TCA, tricyclic antidepressant; VGCC, voltage-gated calcium ion channel; WE, weak efficacy.

a three-hour delay in absorption and an approximately 33% increase in clearance.³⁹ The plasma and elimination half-lives of duloxetine are approximately 12 hours.⁴⁰ However, because duloxetine is able to cross the blood–brain barrier, its plasma half-life in the central nervous system (CNS) may be longer than in the peripheral measures typically reported.

Duloxetine is metabolized rapidly upon absorption. Lantz et al⁴¹ analyzed the effects of 20 mg duloxetine in healthy human subjects and found that the drug itself accounted for only 3% of the AUC and 9% of C_{max} . Although duloxetine is metabolized extensively in the liver by the hepatic cytochrome P450 (CYP) enzymes 1A2 and 2D6, none of its metabolites appear to be pharmacologically active.⁴² These metabolites, of which at least 25 have been identified, account for 70% of the duloxetine dose and are primarily excreted into the urine in the conjugated form. Twenty percent of the original dose is excreted in the feces.⁴¹ Duloxetine is highly protein bound (>90%), primarily to albumin or 1-acid-glycoprotein,⁴³ and its estimated volume of distribution is 1640 L.^{39,44}

Because both CYP1A2 and CYP2D6 are responsible for duloxetine metabolism, it is not surprising that drugs that inhibit these molecules have a profound effect on duloxetine metabolism and concentration. Concomitant use of duloxetine (40 mg once daily [QD]) with paroxetine (20 mg QD) increased the concentration of duloxetine AUC by about 60%, and greater degrees of inhibition are expected with higher doses of paroxetine. Similar effects would be expected with other potent CYP2D6 inhibitors (eg, fluoxetine, quinidine). In addition, concomitant administration of 40 mg duloxetine twice daily (BID) with 100 mg fluvoxamine, a potent CYP1A2 inhibitor, to CYP2D6 poor metabolizer subjects (n = 14) resulted in a 6-fold increase in duloxetine AUC and C_{max} . Co-administration of duloxetine with CYP1A2 and CYP2D6 inhibitors should, therefore, be avoided.³⁹

Milnacipran

Unlike typical TCAs, milnacipran is devoid of action at a large array of receptors, including alpha-1-, alpha-2-, beta-adrenergic, serotonergic (5HT-1A, 5HT-2A), dopaminergic, muscarinic, histaminergic H-1, or benzodiazepine receptors. While it does not inhibit rat brain monoamine oxidase A or B, it does appear to be a noncompetitive N-methyl D-aspartate receptor (NMDAR) antagonist.⁴⁵ It is currently unclear which pharmacokinetic action(s) mediate milnacipran's therapeutic effects in FM, but a recent clinical study of female FM patients has provided insights as to the drug's possible site of action. Gracely et al⁴⁶ used functional magnetic resonance imaging

(fMRI) to identify areas of the brain exhibiting increased activity following administration of 100 mg milnacipran BID. In response to milnacipran administration, patients' brains showed an increase in activity in the thalamus, caudate nucleus, cingulum, anterior insula, and amygdala, while patients who received placebo exhibited increased brain activity in only a parietal region and mid insula. The caudate nucleus, anterior insula, and amygdala are implicated in the descending pain modulation inhibitory network,⁴⁷ and increased posterior cingulum activity has been reported after treatment in chronic pain patients.⁴⁸ These brain regions also function in reward-processing and emotional evaluation which are cognitive functions known to be involved in the experience of chronic pain, including that associated with FM.^{49–51} Taken together, these observations suggest a physiologic mechanism of action for milnacipran in FM patients involving both pain inhibitory networks and higher order cognitive functions (reward processing and emotional evaluation).

Absorption of milnacipran occurs rapidly after oral administration, with plasma concentrations peaking approximately two hours after an oral dose of 50 mg (C_{max} = 120 ng/mL). Administering milnacipran with food does not change its bioavailability of ~85%.³⁹ QD or BID administration of 50–200 mg milnacipran produces a linear increase in plasma concentrations; steady-state plasma levels are reached within several days.^{42,52} Milnacipran is metabolized primarily by glucuronic acid conjugation, and its metabolites are not pharmacologically active at clinically relevant doses.⁵³ Milnacipran is not metabolized by CYP isoenzymes (P450 2D6, P450 2C19, P450 3A4, and P450 1A2), nor does it modify the activity of the CYP isoenzymes. This characteristic minimizes the risk of pharmacokinetic interaction when milnacipran is co-administered with other drugs.⁵⁴ The mean elimination half-life of milnacipran is approximately eight hours, with the majority of the original dose (90%) eliminated renally.³⁹ Milnacipran's plasma protein binding is low (13%) and nonsaturable and, like duloxetine, its metabolites are not pharmacologically active at clinical levels.⁴²

The full pharmacokinetic profiles for pregabalin, duloxetine, and milnacipran are available in the US Prescribing Information for each drug.^{29,39,55}

Efficacy Pregabalin

Four randomized, double-blind, placebo-controlled trials have examined the efficacy of pregabalin monotherapy in the treatment of FM.^{26,56–58} These studies have illustrated pregabalin's

ability to improve the pain, fatigue, and sleep difficulties associated with FM, as well as patient health-related quality of life.⁷ Short-term trials ranged from 8–14 weeks,^{26,56,58} and a long-term durability study assessed pregabalin's effects on FM over a 6-month period.⁵⁷ Pregabalin was well tolerated overall, with no new adverse events occurring in FM patients that had not been reported with its use in other indications.²⁴ All three studies enrolled male and female patients ≥ 18 years of age who fulfilled the American College of Rheumatology (ACR) 1990 criteria for FM.⁵⁹ Patients presented with a mean score of ≥ 4 on a 0–10 pain numeric rating scale and a score of ≥ 40 mm on the 100 mm visual analog scale (VAS) of the Short-Form McGill Pain Questionnaire (SF-MPQ).²⁴

Several measures were used to assess pregabalin's effects in the short-term studies, including FM intensity, sleep quality diary, Medical Outcomes Study (MOS)-sleep measure, Multidimensional Assessment of Fatigue (MAF), SF-36, and Hospital Anxiety and Depression Scale (HADS). Patients enrolled in the 8-week study were also asked to respond to Patient Global Impression of Change (PGIC) and Clinical Global Impression of change (CGIC) measures. Change in mean pain score from baseline was the primary endpoint in all three short-term studies. PGIC and Fibromyalgia Impact Questionnaire (FIQ) were also assessed in the 14-week study if the primary endpoint was positive.

Pregabalin was administered 3 times per day (TID) during the 8-week study.²⁶ Patients received equal doses of pregabalin (150, 300, 450 mg/day), with all other medications discontinued 7 days prior to the study. Individuals previously found to be resistant to gabapentin treatment were excluded from this trial. Only the 450 mg/day pregabalin dose significantly reduced the pain score (-0.93 on a 0–10 scale; $P \leq 0.001$) and increased the responder-rate versus placebo (29%, versus 13% in the placebo group; $P = 0.003$). In a weekly analysis of pain scores, significant improvement was seen through weeks 1–7 but not at week 8. This result may be attributable to a combination of reduced statistical power, comparison with a group likely to contain many placebo responders, a lack of durability of analgesic effect, or symptom fluctuation.²⁴ Both the 300 and 450 mg/day doses of pregabalin significantly improved sleep quality, fatigue, and global measures of change. Lack of change in the HADS score throughout the study suggests that reductions in pain scores are independent of improvements in anxiety or depression.

The 13-week trial⁵⁸ examined the effect of pregabalin on FM pain and symptom management. During this study, 748 FM patients were randomly assigned to receive pregabalin (300, 450, 600 mg/day BID) or placebo for 13 weeks. The

primary outcome variable for the symptomatic relief of pain associated with FM was comparison of endpoint mean pain scores between each pregabalin group and placebo. Endpoint mean scores, PGIC, and FIQ total score were used as secondary outcome variables to assess the management of FM. Patients in all pregabalin groups showed statistically significant improvement in endpoint mean pain score and in PGIC response compared with placebo ($P = 0.0449$: 300 mg/day, -0.43 ; $P = 0.0449$: 450 mg/day, -0.47 ; $P = 0.0070$: 600 mg/day, -0.66).

Pregabalin was administered BID in escalating doses of 300, 450, and 600 mg/day during the 14-week study.⁵⁶ There was a 1-week baseline/placebo run-in evaluation phase during which patients who demonstrated a $\geq 30\%$ decrease on the VAS were discontinued. This evaluation period was followed by the primary 2-week dose-escalation phase. The primary outcome variable was comparison of endpoint mean pain scores between each of the pregabalin groups and the placebo group. All three doses produced a significant decrease in pain from weeks 1–14, with the exception of the 300 mg/day dose at week 11. Mean changes in pain scores at the end point in pregabalin treated patients were significantly greater than in the placebo group ($P < 0.001$: 300 mg/day, -0.71 ; 450 mg/day -0.98 ; 600 mg/day, -1.00). Doses of 450 and 600 mg/day produced a significant ($\sim 20\%$) improvement in FIQ total score compared with placebo. All three doses of pregabalin were associated with significant improvement in sleep.

Pregabalin was administered BID during the 6-month durability study.⁵⁷ The 6-month double-blind phase was preceded by a 1-week baseline phase, and followed by a 6-week open-label phase to determine optimal dosage (300, 450, 600 mg/day) and detect “responders” (those with $\geq 50\%$ reduction in pain VAS score from open-label baseline and a rating of “much improved” on the PGIC). Primary outcome was time to loss of therapeutic response (LTR), defined as $< 30\%$ reduction in pain (from open-label baseline) or worsening of FM in the opinion of the investigator. Secondary measures included the time to LTR for PGIC, CGIC, MOS (sleep), MAF, FIQ, and SF-36. The study enrolled a total of 1,051 patients, of which 663 completed the open-label study phase and 566 were subsequently randomized to the double-blind phase (287 to placebo, 279 to pregabalin). Pregabalin (300–600 mg/day) significantly delayed the time to LTR approximately 5-fold versus placebo (7 versus 34 days, $P < 0.0001$). All secondary measures were statistically superior to placebo as well, with substantial delays in time to LTR for sleep and fatigue. Thus, in those who respond,

pregabalin demonstrates durability of effect for relieving the pain and accompanying symptoms of FM.

While the studies described here have perhaps been the most influential in determining FDA guidelines for the use of pregabalin in FM patients, a number of smaller monotherapy or adjuvant therapy studies have also demonstrated the efficacy of pregabalin in FM treatment.^{60,61} It has been suggested that the exclusion of gabapentin-resistant FM patients from the 8-week study increased the likelihood of a positive result.²⁴ Taken together, however, the clinical trials conducted to date have demonstrated the short- and long-term effectiveness of pregabalin for the treatment of FM pain. Pain reduction was most robust at doses of 300–600 mg/day, with onset of effect occurring within the first week of treatment. The recommended dose of pregabalin in FM is 300–450 mg/day BID.²⁹ Doses of 600 mg/day produce an increase in adverse events with little additional benefit for pain relief. Doses that provide no significant reduction in FM pain often improve accompanying symptoms of the condition (eg, fatigue, sleep difficulties). Although a clinical application of this finding has not yet been demonstrated, one could speculate on its utility in FM patients for which pain is not the primary concern.

Duloxetine

Five randomized, double-blind, placebo-controlled trials have assessed the efficacy of duloxetine in the treatment of FM to date.^{62–66} The two short-term studies^{62,63} assessed the efficacy and safety of duloxetine in FM patients over a 12-week period. The first trial⁶² enrolled a total of 207 male and female subjects, 38% of whom had concurrent MDD. Patients were recruited from 5 academic centers and 13 “independent research centers” within the US. Subjects were randomly assigned to receive duloxetine (60 mg/day BID) or placebo after a 1-week single-blind placebo treatment. FIQ total score and FIQ pain score were the co-primary outcome measures. Compared with those who received placebo, patients who received duloxetine showed a significant improvement on the FIQ total score ($P = 0.027$), but not on the FIQ pain score ($P = 0.130$). Although duloxetine decreased the pain and symptom severity of FM in most patients, improvements were significant in females only. These findings were independent of baseline status of MDD.

The second 12-week study⁶³ examined the effect of duloxetine (60 mg/day QD or 60 mg/day BID) versus placebo in 354 female FM patients with or without concurrent MDD. The primary outcome was the Brief Pain Inventory (BPI) average pain severity score, with response to treatment

defined as $\geq 30\%$ reduction in this score. Patients in both duloxetine groups had significantly greater improvement in BPI pain severity and interference scores, FIQ, Clinical Global Impression of Severity (CGIS), Patient Global Impression of Improvement (PGII), and several quality of life measures compared with patients who received placebo. The treatment effect of duloxetine on pain reduction was independent of the effect on mood and the presence of MDD.

The remaining 3 trials^{64–66} assessed the long-term efficacy and safety of duloxetine for FM. Chappell et al⁶⁵ conducted a Phase III, randomized, double-blind, placebo-controlled, parallel-group study of the effect of duloxetine (60 mg/day QD) on the pain and additional symptoms of FM versus placebo over a 6-month period. Patients randomly assigned to the 60 mg/day group were blindly escalated to 120 mg/day if they did not exhibit a $\geq 50\%$ reduction in the BPI-Modified Short Form average pain score at week 13. Patients were allowed to increase their dose to 120 mg/day any time between weeks 13 and 23 if they exhibited $< 50\%$ reduction in their BPI average pain score. Duloxetine 60/120 mg/day failed to demonstrate significant improvement over placebo on the co-primary outcome measures of BPI average pain severity from baseline to endpoint ($P = 0.053$) and the PGII at endpoint ($P = 0.073$). However, duloxetine did demonstrate significant improvement compared with placebo on several secondary outcome measures, including the FIQ pain item, Multidimensional Fatigue Inventory, CGIS, and Beck Depression Inventory-II total scores.

In the second 6-month trial,⁶⁴ 520 patients with or without concurrent MDD were assigned to duloxetine (20, 60, 120 mg/day QD) or placebo; the duloxetine 20 mg/day group was titrated to 60 mg/day after 3 months. The BPI average pain severity score and the PGII score served as co-primary outcome measures. Patients treated with duloxetine 60 mg/day or 120 mg/day improved significantly more on the co-primary outcome measures at 3 months compared with those treated with placebo. Patients treated with 120 mg/day also demonstrated significant improvement at 6 months (BPI score, $P = 0.003$; PGII score, $P = 0.012$). Duloxetine was efficacious at doses of 60 or 120 mg/day in FM patients both with and without concurrent MDD.

The most recent trial of duloxetine in FM patients reports results from the 6-month extension phases of the previously conducted studies (total treatment of 12 months).^{64,65} Over half of the patients from the initial studies entered and completed this extension phase (Study 1,⁶⁵ 56%; Study 2,⁶⁴ 69%). Most treatment groups showed small mean change improvements in the BPI average pain

severity score at the end of the 12-month period, supporting a positive risk/benefit profile for duloxetine in the long-term treatment of FM.

The trials completed on the use of duloxetine for FM differ with respect to dosing regimens, treatment duration, and primary measures of pain. Not surprisingly, their results were inconsistent on measures of pain efficacy and functional outcomes. Arnold et al⁶⁷ conducted a pooled analysis of the first 4 of these studies (2 short-term^{62,63} and 2 long-term^{64,65}) to gain a better understanding of the efficacy of duloxetine after approximately 3 months' treatment in FM patients. A total of 1,411 patients were randomly assigned to treatment across the 4 studies. Seventy-nine patients were excluded from the pooled analysis because they had received a suboptimal dose (20 mg/day) of duloxetine during the original trial. The remaining 1,332 patients received 60–120 mg/day duloxetine (797) or placebo (535). The majority of the patients were middle-aged (mean = 50 years), female (95%), and white (88%), and 26% had a current diagnosis of MDD. Duloxetine produced a significant improvement in BPI 24-hour average pain severity compared with placebo (all assessments $P < 0.001$). These results were observed during the entire 3-month analysis period. Duloxetine-treated patients experienced a significantly greater reduction in the total impact of FM symptoms and improvement in mood, quality of life, and function than patients who received placebo. Improvement on each of the eight SF-36 health domains and both of the component summaries was significant in the duloxetine-treated group compared with the placebo-treated group. No significant treatment-by-subgroup interaction for mean changes in the BPI 24-hour average pain scores were found for the subgroup analyses of sex, race, and age. By combining the data from several studies, the investigators were able to gain statistical power by effectively analyzing data from a single large study. This statistical improvement facilitated a more accurate analysis of secondary functional results and efficacy outcomes in underrepresented patient subgroups.

The target and maximum duloxetine dose recommended for the treatment of FM is 60 mg/day QD, as this appears to provide the best long-term combination of clinical results and tolerability.^{39,42} A starting dosage of 30 mg/day is recommended if patient tolerance is a concern. Because the clinical trials conducted to date have reported no significant treatment-by-subgroup interactions, specific dose recommendations based on sex, smoking status, age, and ethnicity are not warranted.⁶⁸

Milnacipran

Two open-label studies have assessed the efficacy of milnacipran in FM to date. Nagaoka et al⁶⁹ conducted a 12-week, uncontrolled, open-label study of milnacipran administration in 20 Japanese patients with FM and concurrent depression. Doses of 30–100 mg/day were used, with a mean dosage of 59.7 mg/day and a modal dose of 50 mg/day (13/18 completers). Using the Zung-Self-rating Depression Scale (Zung-SDS) to assess depressive symptoms and a visual analog scale to measure pain (pVAS) and global condition (gVAS), the group found that milnacipran improved both pain and global condition at 8 weeks and depression at 4 weeks. Importantly, only patients who were not depressed (Zung-SDS scores ≤ 50) at the end of the study exhibited significant improvements in pVAS (at 4, 8, and 12 weeks) and gVAS (at 8 and 12 weeks).

The second open-label study was a case report of a 35-year-old female with FM and concomitant temporomandibular disorder (TMD).⁷⁰ The patient responded positively to milnacipran treatment and experienced a decrease in pVAS (100 to 40), Zung-SDS (70 to 32), and pain palpation score (32 to 17) over a 6-month period. Her only medications were ethyl loflazepate (2 mg/day) and milnacipran (doses escalated from 30 to 120 mg/day over the 6-month trial period). This finding may have considerable implications for FM treatment if replicated by larger studies, as FM and TMD often occur comorbidly.⁷¹

A Phase II, 12-week, randomized, double-blind, placebo-controlled, parallel-group, multicenter trial of milnacipran in FM was conducted in the US in 2004.⁷² The study assessed pain scores in FM patients ($n = 125$) assigned to target doses of milnacipran (200 mg/day QD or BID). Pain was measured by the 2-week average daily pain score collected from electronic diary (e-diary) reports. Although several methods of clinical pain assessment were employed, including the Short Form McGill Pain Questionnaire, the Gracely and Kwilosz scale, and VAS, the primary outcome was a comparison of the e-diary reports from the final 2 weeks of the trial with the 2-week baseline period. Comorbid depression was assessed by the Mini International Neuropsychiatric Interview.

The majority of patients in both the QD and BID milnacipran groups (81% and 92%, respectively) reached their target doses of 200 mg/day, compared with 95% in the placebo group. Reductions in reported pain reached statistical significance for 9 of the 13 pain measures collected in the BID milnacipran group, but the QD group showed no significant improvements. E-diary results from non-depressed

patients taking milnacipran versus placebo (37% versus 5%, $P < 0.012$) were significantly better than those from depressed patients taking milnacipran versus placebo (38% versus 33%). This observation seems to contradict the findings of Nagaoka et al⁶⁹ which suggest that milnacipran exhibits increased efficacy for reducing FM pain in depressed versus non-depressed patients. However, the observed difference in effect between depressed and non-depressed patients in this Phase II trial was attributed to a higher placebo response in depressed patients rather than a greater efficacy of milnacipran in non-depressed patients.

Four Phase III controlled studies have assessed the efficacy of milnacipran in FM to date. The first two, conducted in the US, were double-blind, parallel-group, placebo-controlled trials examining the effects of 100 or 200 mg/day of milnacipran in FM patients over a 3–6 month period.^{73,74} In the first study,⁷³ 1,196 patients with FM were randomized to a 3-month trial of milnacipran 100 mg/day ($n = 399$), 200 mg/day ($n = 396$), or placebo ($n = 401$). The smaller study, published in 2009, randomized 888 FM patients to similar groups to examine the effect of milnacipran on FM and the pain of FM over a 6-month period. The primary efficacy measure in both studies was a composite responder analysis. Pain composite responders were defined as individuals who achieved a reduction in pain of 30% or more compared with baseline as measured by VAS and recorded daily in an e-diary, and who rated themselves as “very much improved” or “much improved” on the PGIC. FM composite responders also had to demonstrate at least a six-point improvement in their Short-Form 36 Health Survey (SF-36) physical component summary score. Significant improvements in pain were apparent from the first week in both studies. Statistically significant differences between milnacipran and placebo were also seen on the condition as a whole, with relatively little evidence of a dose-related effect.⁵²

The third Phase III study was conducted in Europe as a multicenter, multinational, double-blind, randomized, placebo-controlled trial.⁷⁵ The 884 patients enrolled in the study were divided into two groups of approximately equal size and given either placebo or 200 mg/day milnacipran for 12 weeks. The composite responder analysis method was also used to assess the effects of milnacipran on the pain of FM in this study, and the FIQ total score change from baseline was used as a secondary endpoint. Significant improvements in pain, sleep, and fatigue were apparent from weeks 1, 2, and 3, respectively.⁵² At the end of the 12-week 200 mg/day fixed dose period, milnacipran demonstrated a significantly greater improvement relative to placebo in both the primary

and secondary criteria. FIQ results indicated a –3 difference in favor of milnacipran ($P = 0.015$). Several other measures, including the SF-36, FIQ physical function subscore, Multidimensional Fatigue Inventory total score, and Multiple Ability Self-Report Questionnaire cognition total score confirmed an overall improvement in the patient’s condition and functioning.

The final Phase III study examined the durability of response to milnacipran in a multicenter, randomized, blinded extension study from a 6-month, lead-in trial.⁷⁶ The 449 FM patients enrolled in the study were either maintained on milnacipran 200 mg/day ($n = 209$) or re-randomized from placebo or 100 mg/day milnacipran at a 1:4 ratio to either milnacipran 100 mg/day ($n = 48$) or 200 mg/day ($n = 192$) for an additional 6 months of treatment. Patients initially assigned to placebo and re-randomized to milnacipran 200 mg/day experienced significant reductions in total pain, PGIC, stiffness, fatigue, and depressed mood. While the results from the 100 mg/day dose group showed a trend toward significance ($P = 0.056$), the number of patients in this group was likely too small to produce robust results.⁵²

Clinical trials have demonstrated the efficacy of milnacipran for both the short- and long-term treatment of FM. Studies addressing the effect of milnacipran on the condition as a whole in addition to assessing changes in associated pain have revealed that many of the hallmark symptoms of FM (eg, fatigue, cognitive dysfunction, poor sleep) also improve with milnacipran treatment. The recommended dose of milnacipran for the treatment of FM is 100–200 mg/day BID.⁵⁵ Dosing should begin at 12.5 mg/day and gradually increase to 100 mg/day over a 1-week period. Up to 200 mg/day may be administered based on individual patient response.

Safety and tolerability

Pregabalin

Most FM patients (~84%) reported treatment-emergent adverse events during the pregabalin efficacy and safety studies. These events led to premature discontinuation from the studies in ~16% of pregabalin patients (150–600 mg/day) and ~9% of patients treated with placebo. These rates are similar to the adverse event discontinuation rates seen in the whole of the pre-marketing program for all indications (14% for pregabalin versus 7% for placebo).²⁹

The majority of adverse events in the pregabalin FM studies were mild to moderate in nature. Dizziness and somnolence were the most common adverse events, although the long-term 6-month study demonstrated that both adverse event rates and adverse event discontinuations decline with

time. Pregabalin treatment produced no clinically significant findings in analyses of hematology, blood chemistry, urinalysis, visual function, physical or neurologic signs, urinalysis or electrocardiograms.²⁴ While results suggest that the occurrence of adverse events is dose-dependent, differences are not always statistically significant.⁷

In vitro and *in vivo* studies have shown that pregabalin is unlikely to be involved in significant pharmacokinetic drug interactions. Importantly, no pharmacokinetic interactions were seen during the coadministration of pregabalin with oxycodone, lorazepam, or ethanol. Additive effects on cognitive and gross motor functioning were observed, however, suggesting the need for dose reduction of either or both concomitant drugs. Because pregabalin is eliminated primarily by renal excretion, dose reduction is necessary in renal dysfunction with the need for creatinine clearance to be monitored.²⁹

Duloxetine

SNRIs, such as duloxetine and milnacipran, appear to have greater efficacy, greater likelihood of producing remission, and greater improvement of painful physical symptoms than the SSRIs widely used in FM treatment. However, SNRIs are also associated with a greater incidence of side effects. Duloxetine's side effects are generally somewhat dose-related at the beginning of treatment, and most diminish after the first few days.⁴² Clinical trials to date have demonstrated that duloxetine is safe and well tolerated in the dosage range of 20 to 120 mg/day for up to 1 year.⁶⁶ Nausea, dry mouth, hyperhidrosis, dizziness, headache, insomnia, constipation, and fatigue were reported most frequently, leading to a premature discontinuation rate of ~21%. The rates for nausea with duloxetine appear to be comparable with those found with other SSRIs and SNRIs. For those patients for whom tolerance is a concern, starting at a lower dosage (30 mg/day) lowers the likelihood and severity of nausea. Detke et al⁷⁷ found no significant blood pressure differences in patients taking duloxetine (60 mg/day) for major depression compared with patients who received placebo. However, a small but statistically significant increase in heart rate was observed. Longer term monitoring is recommended, particularly for patients with hypertension or cardiac anomalies. The rate of duloxetine-related insomnia in FM patients may be of concern (10.4% with duloxetine treatment versus 5.6% with placebo treatment),⁶⁴ as sleep dysfunction is a major associated symptom with FM. The occurrence of insomnia is likely to be lessened by taking the drug in the morning.⁴² It is generally recommended that duloxetine be taken with

food, as this prolongs the time to peak plasma concentration and can limit the development of side effects.⁷⁸

The FDA recently determined that a "black box" warning would be required for all antidepressants. Although there are no data indicating that duloxetine is causally related to suicidality,⁴² caution and close observation should be used in patients taking duloxetine, particularly during the initial weeks of treatment. Adequate treatment of underlying depression is essential for minimizing suicide risk.

Duloxetine is metabolized by CYP1A2 and CYP2D6 enzymes and moderately inhibits the latter. Thus, the clinician should consider decreasing the dosage of concomitant drugs that are metabolized by CYP2D6, such as TCAs (eg, nortriptyline, amitriptyline, imipramine); phenothiazines; and Type IC antiarrhythmics (eg, propafenone, flecainide). Of clinical relevance, duloxetine does not inhibit or induce the CYP3A4 system, but administration of CYP1A2 inhibitors may result in elevated duloxetine concentrations.⁴² The CYP1A2 inhibitor thioridazine should not be coadministered with duloxetine due to the risk of serious ventricular arrhythmias and sudden death potentially associated with elevated plasma levels of thioridazine.³⁹ Adverse effects on the fetus have been found in animal reproductive studies, rendering duloxetine a Category C agent for women who are pregnant.⁴²

Because it is metabolized extensively by the liver, duloxetine should not ordinarily be prescribed to patients with substantial alcohol use or evidence of chronic liver disease, and clinicians should assess and monitor alcohol use and caution against concomitant excessive alcohol use. Smoking is suspected to result in a 30% reduction of duloxetine from expected serum concentrations through its effects on CYP1A2. However, it is unclear whether this alteration in drug metabolism is clinically significant enough to warrant a dose adjustment.³⁹ Because renal clearance approximates 70% for both the parent drug and its metabolites, duloxetine is not recommended in patients with severe renal disease or those requiring dialysis.⁴²

Milnacipran

Milnacipran (100, 200 mg/day) has been shown to be well tolerated up to 1 year.⁷⁶ As an SNRI, milnacipran exhibited the anticipated adverse event profile of nausea, headache, tachycardia, and hypertension typical of this class. Sinusitis, constipation, hyperhidrosis, and dizziness were also reported in $\geq 5\%$ of patients. Although these events led to a premature discontinuation rate of ~18%, most ($\geq 90\%$) were mild to moderate in nature. The most

frequent adverse event, nausea, decreased with time, and milnacipran's effects on blood pressure and heart rate were rarely of clinical significance (0.2%–1.1%).⁵² No clinically relevant changes were seen in hematology, urinalysis, or other clinical laboratory parameters, with the exception of one study⁷⁹ that reported mild elevations in alanine transferase in 7% of milnacipran patients (compared with 4% on placebo).

Milnacipran exhibits low and nonsaturable plasma protein binding.⁴² The liver CYP system is not involved in its metabolism, making dosage adjustments for patients with liver impairment unnecessary.⁸⁰ The limited reciprocal pharmacokinetic interaction between milnacipran and CYP isoenzymes allows the drug to be coadministered with antidepressants.⁸¹ However, both milnacipran and duloxetine should be considered to have potentially serious interactions if given concomitantly with monoamine oxidase inhibitors. Depending on the dosages, both could induce adverse serotonergic interactions if given over a prolonged period with SSRIs, and possibly even with herbals such as St. John's Wort.⁴² No pharmacokinetic changes were seen with coadministration of milnacipran and lorazepam, lithium, carbamazepine, or levomepromazine. Milnacipran's pharmacokinetics are not altered by alcohol,⁵² and milnacipran is not expected to cause clinically significant P450 inhibition or induction.⁸¹ However, the pharmacokinetics of milnacipran are markedly affected by renal impairment. Puozzo et al⁸² found the elimination half-life of severely impaired subjects to be approximately three times that of the control group.

Similar to TCAs, repeated administration of milnacipran decreases the responsiveness of serotonergic 5-HT_{2A} receptors, increases the responsiveness of the alpha-1-adrenergic system, and induces adaptive changes in the dopaminergic system, particularly by enhancing the functional responsiveness of dopamine D₂ and D₃ receptors.^{54,83} These findings may be extrapolated to include other SNRIs, although their clinical significance has not yet been determined.

The side effects and adverse events associated with milnacipran and duloxetine may be explained in part by their inhibition of 5-HT and NE uptake.⁴² The overall sensory sensitivity seen in FM may predispose patients to a higher incidence of adverse events compared with other patient populations. Peak drug levels have been suggested to be a significant factor in the generation of certain side effects.⁵² BID administration (as opposed to QD) is thus recommended in order to increase milnacipran's tolerability in FM patients.⁸⁴

Patients

Adherence to prescription medications is critical for their effectiveness, and such adherence has historically been problematic in the management of FM. Sewitch et al⁸⁵ found the rate of nonadherence in a cohort of 127 female FM patients to be 47.2%, although it is unknown whether this was due to lack of efficacy, side effects, cost, or psychosocial factors. Dobkin et al⁸⁶ reported that patient-physician agreement on the patient's well-being and a lower level of patient distress predicted greater adherence to general FM treatment. Better adherence to medication was also seen in patients experiencing greater pain and better emotional health. Clinicians should instruct patients about the brief time courses of many common drug-related side effects in order to diminish adverse event-related nonadherence.⁴²

In contrast with earlier prescription medications used for the treatment of FM, pregabalin, duloxetine, and milnacipran may increase adherence because of their favorable efficacy, safety, and tolerability profiles. Many of the side effects and discontinuations seen in the clinical trials of these drugs can be avoided in clinical practice by employing flexible dosing regimens that consider the overall sensory sensitivity characteristic of FM patients. The relative success of such regimens in FM treatment has precipitated the adage "start low, go slow." Practitioners also often prescribe a higher proportion of the daily dose of pregabalin at bedtime rather than equally splitting BID doses. In some cases only a night time dose is given, similar to the dosing of tricyclics in chronic pain states.⁸⁷ In addition, the recommended BID administration of pregabalin may improve patient compliance compared with the TID dosing of gabapentin, a similar alpha-2-delta ligand widely used in the treatment of FM.⁸⁸ Physician assistants can prove particularly valuable to the large percentage of FM patients who need to adjust their medications several times before finding a suitable combination and dosing schedule, as these clinicians can often provide adequate time and education to patients at a reasonable cost.⁸⁹

Even with the development of new, safer and more efficacious drugs, current pharmacologic treatment for FM remains largely empiric, creating enormous challenges for primary care physicians. Despite positive results from clinical trials, many FM patients find that even new prescription medications do not sufficiently control their symptoms and/or are difficult to tolerate in a clinical setting. As a result, the majority of FM patients obtain only modest relief from drug treatments and in general compliance is low.⁹⁰

In 2005, an internet survey of 2,596 FM patients revealed that, as expected, newer medications such as duloxetine and pregabalin were being used by only a small percentage of respondents (<8%).⁷ This percentage has undoubtedly increased over the last few years. While clinical trials suggest an increased propensity for patient preference, satisfaction, adherence, and compliance through more favorable efficacy, safety, and tolerability profiles, the actual long-term clinical favorability of pregabalin, duloxetine, and milnacipran for the treatment of FM remains to be determined.

Conclusions

FM is a complex, multidimensional, chronic pain condition of heterogeneous nature. The goals of FM treatment are to alleviate pain, increase restorative sleep, and improve physical function through a reduction in associated symptoms.⁷ The identification and treatment of all pain sources that may be present in addition to FM, such as peripheral inflammatory or neuropathic pain generators (eg, comorbid osteoarthritis or neuropathic pathologies) or visceral pain (eg, comorbid irritable bowel syndrome) is central to the proper clinical management of FM.¹⁵

Overall, depression and anxiety are among the most common comorbidities with FM, with prevalence rates ranging in studies from 20%–80% and 13%–63.8%, respectively.⁹¹ Unfortunately, clinical trials conducted to date report little or no improvement in FM-associated psychiatric symptoms after administration of pregabalin, duloxetine, or milnacipran. However, FM-associated pain scores often improved during trials of all three drugs, regardless of the presence of concurrent anxiety or depression. This suggests that the pain, anxiety, and depression that frequently occur comorbidly with FM do not share the same underlying mechanism. The apparent lack of efficacy of pregabalin and milnacipran for the treatment of FM-associated anxiety and depression may be explained by the methodologic design of the relevant clinical trials – all of the studies excluded patients with concurrent MDD, limiting the ability for improvement in depressive symptoms. It is interesting to note that all of the studies of duloxetine, a drug approved by the FDA for the treatment of MDD and generalized anxiety disorder, included patients with MDD and still did not achieve significant results. Further studies are warranted to adequately address the effects of these drugs on FM-associated depression and anxiety.

It is increasingly evident that adequate treatment of FM presents a significant clinical challenge. High prevalence, frequent comorbidities, a constellation of different and fluctuating symptoms, and frustration with current treatment

modalities has resulted in the use of a variety of different pharmacotherapies, alone or in combination.⁹² New pharmacologic approaches, including pregabalin, duloxetine, and milnacipran, have demonstrated improved safety and efficacy in clinical trials. A recent study by Vera-Llonch et al suggests that treatment of FM with pregabalin is likely to be associated with substantially reduced use of other pain-related medications and cost savings based on US drug costs (0.46–0.97 US\$).⁹³ Similar reductions in medication use and healthcare costs are expected for duloxetine and milnacipran, given their performance in clinical trials to date.

The mechanisms of action of pregabalin, duloxetine, and milnacipran are thought to be related to proposed pathophysiologies of FM. However, these new therapeutic agents are still not effective for all FM patients. Recent work by Katz et al suggests that the diagnostic criteria for FM may be partially responsible, as there is currently no gold standard for FM diagnosis.⁹⁴ While the ACR criteria for FM are the *de facto* criteria used for research, they are not generally utilized by non-rheumatologists. Rheumatologists may also diagnose FM in patients who do not satisfy the ACR criteria. These findings raise the question of whether clinical trials of FM treatments based on ACR criteria (ie, all of the studies described in this article) actually represent the population of FM patients seen by rheumatologists in clinical practice.

Regardless of the cause, the overall clinical ineffectiveness of single-drug treatment approaches in FM suggests the need for combined pharmacologic approaches that target multiple biochemical abnormalities and are developed on a somewhat individual basis. Emerging therapies, including NMDAR antagonists, dopamine agonists, sodium oxybate, low-dose naltrexone, and delta-9-THC have proven effective in preliminary studies, and may play important roles in combination treatment approaches. However, a thorough discussion of these emerging therapies is beyond the scope of this review.

In summary, pregabalin, duloxetine, and milnacipran appear safe and effective for the treatment of FM, although additional trials are warranted for efficacy, remission, indications, safety, and tolerability. The clinical trials conducted to date employed a variety of assessment tools and primary outcome measures, making the results difficult to cross-compare. Pharmacologic fMRI is a robust and reliable method for detecting central effects of pain-relieving drugs that will likely play a fundamental role in assessing the efficacy of current and future FM therapies. This technique may also be used as a guide for optimizing the potentially diverse

therapeutic requirements of this patient group.⁷ If future data support emerging patterns, it is likely that these drugs will provide valuable options for the treatment of FM.

Acknowledgments

This work was supported by the National Science Foundation IGERT training grant # 0221625.

Disclosure

The author reports no conflict of interest in this work.

References

- Wolfe F, Smythe HA, Yunus MB, et al. The American College of Rheumatology 1990 criteria for the classification of fibromyalgia. Report of the Multicenter Criteria Committee. *Arthritis Rheum*. 1990;33(2):160–172.
- Crofford LJ. Pharmaceutical treatment options for fibromyalgia. *Curr Rheumatol Rep*. 2004;6(4):274–280.
- Krypel LL. Fibromyalgia: A review of its pathophysiology and drug treatment. *Journal of Pharmacy Practice*. 2009;22(1):6–16.
- Rooks DS. Fibromyalgia treatment update. *Curr Opin Rheumatol*. 2007;19(2):111–117.
- Neumann L, Buskila D. Epidemiology of fibromyalgia. *Curr Pain Headache Rep*. 2003;7(5):362–368.
- Krsnich-Shriwise S. Fibromyalgia syndrome: An overview. *Phys Ther*. 1997;77(1):68–75.
- Bennett RM, Jones J, Turk DC, Russell IJ, Matallana L. An internet survey of 2,596 people with fibromyalgia. *BMC Musculoskelet Disord*. 2007;8:27.
- Fibromyalgia. Available from: <http://www.niams.nih.gov/Health_Info/Fibromyalgia/default.asp>. 2004. Accessed Sept 28, 2008.
- Gran JT. The epidemiology of chronic generalized musculoskeletal pain. *Best Pract Res Clin Rheumatol*. 2003;17(4):547–561.
- Buskila D, Sarzi-Puttini P. Biology and therapy of fibromyalgia. Genetic aspects of fibromyalgia syndrome. *Arthritis Res Ther*. 2006;8(5):218.
- Staud R. Biology and therapy of fibromyalgia: Pain in fibromyalgia syndrome. *Arthritis Res Ther*. 2006;8(3):208.
- Martinez-Lavin M, Hermosillo AG. Autonomic nervous system dysfunction may explain the multisystem features of fibromyalgia. *Semin Arthritis Rheum*. 2000;29(4):197–199.
- Maletic V, Raison CL. Neurobiology of depression, fibromyalgia and neuropathic pain. *Front Biosci*. 2009;14:5291–5338.
- Pae CU, Luyten P, Marks DM, et al. The relationship between fibromyalgia and major depressive disorder: A comprehensive review. *Curr Med Res Opin*. 2008;24(8):2359–2371.
- Arnold LM. Strategies for managing fibromyalgia. *Am J Med*. 2009;122(12 Suppl):S31–S43.
- Goldenberg DL, Burckhardt C, Crofford L. Management of fibromyalgia syndrome. *JAMA*. 2004;292(19):2388–2395.
- Hassett AL, Gevirtz RN. Nonpharmacologic treatment for fibromyalgia: Patient education, cognitive-behavioral therapy, relaxation techniques, and complementary and alternative medicine. *Rheum Dis Clin North Am*. 2009;35(2):393–407.
- Geisser ME, Strader Donnell C, Petzke F, Gracely RH, Clauw DJ, Williams DA. Comorbid somatic symptoms and functional status in patients with fibromyalgia and chronic fatigue syndrome: Sensory amplification as a common mechanism. *Psychosomatics*. 2008;49(3):235–242.
- Rao SG, Clauw DJ. The management of fibromyalgia. *Drugs Today (Barc)*. 2004;40(6):539–554.
- Gajraj NM. Pregabalin: Its pharmacology and use in pain management. *Anesth Analg*. 2007;105(6):1805–1815.
- Stahl SM. Fibromyalgia pathways and neurotransmitters. *Hum Psychopharmacol*. 2009;24(Suppl 1):S11–S17.
- American Pain Society. Guidelines for the management of fibromyalgia syndrome pain in adults and children. Available from: <http://www.ampainsoc.org/pub/fibromyalgia.htm>. 2005. Accessed Dec 2, 2009.
- Carville SF, Arendt-Nielsen S, Bliddal H, et al. EULAR evidence-based recommendations for the management of fibromyalgia syndrome. *Ann Rheum Dis*. 2008;67(4):536–541.
- Owen RT. Pregabalin: Its efficacy, safety and tolerability profile in fibromyalgia syndrome. *Drugs Today (Barc)*. 2007;43(12):857–863.
- Sills GJ. The mechanisms of action of gabapentin and pregabalin. *Curr Opin Pharmacol*. 2006;6(1):108–113.
- Crofford LJ, Rowbotham MC, Mease PJ, et al. Pregabalin for the treatment of fibromyalgia syndrome: Results of a randomized, double-blind, placebo-controlled trial. *Arthritis Rheum*. 2005;52(4):1264–1273.
- Staud R. Evidence of involvement of central neural mechanisms in generating fibromyalgia pain. *Curr Rheumatol Rep*. 2002;4(4):299–305.
- Selak I. Pregabalin (Pfizer). *Curr Opin Investig Drugs*. 2001;2(6):828–834.
- US Prescribing Information for Lyrica (Pfizer). Available from: <http://www.lyrica.com/>. 2009. Accessed Dec 9, 2009.
- Engleman EA, Perry KW, Mayle DA, Wong DT. Simultaneous increases of extracellular monoamines in microdialysates from hypothalamus of conscious rats by duloxetine, a dual serotonin and norepinephrine uptake inhibitor. *Neuropsychopharmacology*. 1995;12(4):287–295.
- Kihara T, Ikeda M. Effects of duloxetine, a new serotonin and norepinephrine uptake inhibitor, on extracellular monoamine levels in rat frontal cortex. *J Pharmacol Exp Ther*. 1995;272(1):177–183.
- Millan MJ, Brocco M, Veiga S, Cistarelli L, Melon C, Gobert A. WAY 100,635 enhances both the ‘antidepressant’ actions of duloxetine and its influence on dialysate levels of serotonin in frontal cortex. *Eur J Pharmacol*. 1998;341(2–3):165–167.
- Moret C, Briley M. Effect of antidepressant drugs on monoamine synthesis in brain in vivo. *Neuropharmacology*. 1992;31(7):679–684.
- Moret C, Briley M. Effects of milnacipran and pindolol on extracellular noradrenaline and serotonin levels in guinea pig hypothalamus. *J Neurochem*. 1997;69(2):815–822.
- Moret C, Charveron M, Finberg JP, Couzinier JP, Briley M. Biochemical profile of midalcipran (F 2207), 1-phenyl-1-diethyl-aminocarbonyl-2-aminomethyl-cyclopropane (Z) hydrochloride, a potential fourth generation antidepressant drug. *Neuropharmacology*. 1985;24(12):1211–1219.
- Tatsumi M, Groshan K, Blakely RD, Richelson E. Pharmacological profile of antidepressants and related compounds at human monoamine transporters. *Eur J Pharmacol*. 1997;340(2–3):249–258.
- Richelson E. The clinical relevance of antidepressant interaction with neurotransmitter transporters and receptors. *Psychopharmacol Bull*. 2002;36(4):133–150.
- Stahl SM, Grady MM, Moret, Briley M. SNRIs: Their pharmacology, clinical efficacy, and tolerability in comparison with other classes of antidepressants. *CNS Spectr*. 2005;10(9):732–747.
- Eli Lilly and Co. Cymbalta (duloxetine) product information. Available from: <http://pi.lilly.com/us/cymbalta-pi.pdf>. 2009. Accessed Dec 9, 2009.
- Yyldyz A, Sachs GS. Administration of antidepressants. Single versus split dosing: Meta-analysis. *J Affect Disord*. 2001;66(2–3):199–206.
- Lantz RJ, Gillespie TA, Rash TJ, et al. Metabolism, excretion, and pharmacokinetics of duloxetine in healthy human subjects. *Drug Metab Dispos*. 2003;31(9):1142–1150.
- Greden JF. Duloxetine and milnacipran. In: Schatzberg AF, Nemeroff CB, editors. *Essentials of Clinical Psychopharmacology*. 2nd ed. Arlington, VA: American Psychiatric Publishing, Inc.; 2006:171–180.
- Bymaster FP, Beedle EE, Findlay J, et al. Duloxetine (Cymbalta), a dual inhibitor of serotonin and norepinephrine reuptake. *Bioorg Med Chem Lett*. 2003;13(24):4477–4480.
- Sharma A, Goldberg MJ, Cerimele BJ. Pharmacokinetics and safety of duloxetine, a dual-serotonin and norepinephrine reuptake inhibitor. *J Clin Pharmacol*. 2000;40(2):161–167.

45. Shuto S, Ono S, Hase Y, et al. Synthesis and biological activity of conformationally restricted analogs of milnacipran: (1S,2R)-1-phenyl-2-[(S)-1-aminopropyl]-N,N-diethylcyclopropanecarboxamide, an efficient noncompetitive N-methyl-D-aspartic acid receptor antagonist. *J Med Chem.* 1996;39(24):4844–4852.
46. Gracely RH, Jensen K, Petzke F. The effect of milnacipran on pain modulatory systems in fibromyalgia: An fMRI analysis [Abstract]. *Ann Rheum Dis.* 2008;67(Suppl 2):255.
47. Mainguy Y. Functional magnetic resonance imagery (fMRI) in fibromyalgia and the response to milnacipran. *Hum Psychopharmacol.* 2009;24(Suppl 1):S19–S23.
48. Niddam DM, Chan RC, Lee SH, Yeh TC, Hsieh JC. Central modulation of pain evoked from myofascial trigger point. *Clin J Pain.* 2007;23(5):440–448.
49. Leknes S, Tracey I. A common neurobiology for pain and pleasure. *Nat Rev Neurosci.* 2008;9(4):314–320.
50. Brosschot JF, Aarssen HR. Restricted emotional processing and somatic attribution in fibromyalgia. *Int J Psychiatry Med.* 2001;31(2):127–146.
51. Michael ES, Burns JW. Catastrophizing and pain sensitivity among chronic pain patients: Moderating effects of sensory and affect focus. *Ann Behav Med.* 2004;27(3):185–194.
52. Owen RT. Milnacipran hydrochloride: Its efficacy, safety and tolerability profile in fibromyalgia syndrome. *Drugs Today (Barc).* 2008;44(9):653–660.
53. Puozzo C, Leonard BE. Pharmacokinetics of milnacipran in comparison with other antidepressants. *Int Clin Psychopharmacol.* 1996;11(Suppl 4):15–27.
54. Maj J, Rogoz Z, Dlaboga D, Dziedzicka-Wasylewska M. Pharmacological effects of milnacipran, a new antidepressant, given repeatedly on the alpha1-adrenergic and serotonergic 5-HT2A systems. *J Neural Transm.* 2000;107(11):1345–1359.
55. US Prescribing Information for Savella (Forest Laboratories, Inc.). Available from: <http://www.savella.com/>. 2009. Accessed Dec 9, 2009.
56. Arnold LM, Russell IJ, Diri EW, et al. A 14-week, randomized, double-blind, placebo-controlled monotherapy trial of pregabalin in patients with fibromyalgia. *J Pain.* 2008;9(9):792–805.
57. Crofford LJ, Mease PJ, Simpson SL, et al. Fibromyalgia relapse evaluation and efficacy for durability of meaningful relief (FREEDOM): A 6-month, double-blind, placebo-controlled trial with pregabalin. *Pain.* 2008;136(3):419–431.
58. Mease PJ, Russell IJ, Arnold LM, et al. A randomized, double-blind, placebo-controlled, phase III trial of pregabalin in the treatment of patients with fibromyalgia. *J Rheumatol.* 2008;35(3):502–514.
59. Wolfe F, Smythe HA, Yunus MB, et al. The American College of Rheumatology 1990 Criteria for the Classification of Fibromyalgia. Report of the Multicenter Criteria Committee. *Arthritis Rheum.* 1990;33(2):160–172.
60. Calandre EP, Morillas-Arques P, Rodriguez-Lopez CM, Rico-Villademoros F, Hidalgo J. Pregabalin augmentation of quetiapine therapy in the treatment of fibromyalgia: An open-label, prospective trial. *Pharmacopsychiatry.* 2007;40(2):68–71.
61. Dworkin R, Sharma U, Stacey B, Chambers R, Siffert J. Long-term treatment of neuropathic pain and fibromyalgia syndrome with pregabalin in treatment-refractory patients. *The Journal of Pain.* 2005;6(3):S30–S30.
62. Arnold LM, Lu Y, Crofford LJ, et al. A double-blind, multicenter trial comparing duloxetine with placebo in the treatment of fibromyalgia patients with or without major depressive disorder. *Arthritis Rheum.* 2004;50(9):2974–2984.
63. Arnold LM, Rosen A, Pritchett YL, et al. A randomized, double-blind, placebo-controlled trial of duloxetine in the treatment of women with fibromyalgia with or without major depressive disorder. *Pain.* 2005;119(1–3):5–15.
64. Russell IJ, Mease PJ, Smith TR, et al. Efficacy and safety of duloxetine for treatment of fibromyalgia in patients with or without major depressive disorder: Results from a 6-month, randomized, double-blind, placebo-controlled, fixed-dose trial. *Pain.* 2008;136(3):432–444.
65. Chappell AS, Bradley LA, Wiltse C, Detke MJ, D'Souza DN, Spaeth M. A six-month double-blind, placebo-controlled, randomized clinical trial of duloxetine for the treatment of fibromyalgia. *Int J Gen Med.* 2008;1:91–102.
66. Mease PJ, Russell IJ, Kajdasz DK, et al. Long-term safety, tolerability, and efficacy of duloxetine in the treatment of fibromyalgia. *Semin Arthritis Rheum.* Jan 17, 2009. [Epub ahead of print].
67. Arnold LM, Clauw DJ, Wohlreich MM, et al. Efficacy of duloxetine in patients with fibromyalgia: Pooled analysis of 4 placebo-controlled clinical trials. *Prim Care Companion J Clin Psychiatry.* 2009;11(5):237–244.
68. Lobo ED, Quinlan T, O'Brien L, Knadler MP, Heathman M. Population pharmacokinetics of orally administered duloxetine in patients: Implications for dosing recommendation. *Clin Pharmacokinet.* 2009;48(3):189–197.
69. Nagaoka S, Ohno M, Sekiguchi A. An open-label clinical trial of milnacipran in fibromyalgia syndrome with co-morbid depressive symptoms. *Int Clin Psychiatry Clin Practice.* 2004;8:47–51.
70. Toyofuku A, Miyako H. A case of temporo-mandibular disorder with fibromyalgia treated with the antidepressant, milnacipran. *Hum Psychopharmacol.* 2004;19(5):357–358.
71. Plesh O, Wolfe F, Lane N. The relationship between fibromyalgia and temporomandibular disorders: Prevalence and symptom severity. *J Rheumatol.* 1996;23(11):1948–1952.
72. Vitton O, Gendreau M, Gendreau J, Kranzler J, Rao SG. A double-blind placebo-controlled trial of milnacipran in the treatment of fibromyalgia. *Hum Psychopharmacol.* 2004;19(Suppl 1):S27–S35.
73. Clauw DJ, Mease P, Palmer RH, Gendreau RM, Wang Y. Milnacipran for the treatment of fibromyalgia in adults: A 15-week, multicenter, randomized, double-blind, placebo-controlled, multiple-dose clinical trial. *Clin Ther.* 2008;30(11):1988–2004.
74. Mease PJ, Clauw DJ, Gendreau RM, et al. The efficacy and safety of milnacipran for treatment of fibromyalgia. A randomized, double-blind, placebo-controlled trial. *J Rheumatol.* 2009;36(2):398–409.
75. Branco J, Bragee G, Zachrisson O, et al. Milnacipran for the treatment of fibromyalgia syndrome: A European multicenter, double-blind, placebo-controlled trial [Abstract]. *Eur Neuropsychopharmacol.* 2008;18(S4):S574–S575.
76. Goldenberg DL, Clauw DJ, Palmer RH, Mease P, Chen W, Gendreau RM. Durability of therapeutic response to milnacipran treatment for fibromyalgia. results of a randomized, double-blind, monotherapy 6-month extension study. *Pain Med.* 2009. [Epub ahead of print].
77. Detke MJ, Lu Y, Goldstein DJ, McNamara RK, Demitrack MA. Duloxetine 60 mg once daily dosing versus placebo in the acute treatment of major depression. *J Psychiatr Res.* 2002;36(6):383–390.
78. Scholz BA, Hammonds CL, Boomershine CS. Duloxetine for the management of fibromyalgia syndrome. *Journal of Pain Research.* 2009;2:99–108.
79. Gendreau RM, Thorn MD, Gendreau JF, et al. Efficacy of milnacipran in patients with fibromyalgia. *J Rheumatol.* 2005;32(10):1975–1985.
80. Puozzo C, Albin H, Vincon G, Deprez D, Raymond JM, Amouretti M. Pharmacokinetics of milnacipran in liver impairment. *Eur J Drug Metab Pharmacokinet.* 1998;23(2):273–279.
81. Puozzo C, Lens S, Reh C, et al. Lack of interaction of milnacipran with the cytochrome p450 isoenzymes frequently involved in the metabolism of antidepressants. *Clin Pharmacokinet.* 2005;44(9):977–988.
82. Puozzo C, Pozet N, Deprez D, Baille P, Ung HL, Zech P. Pharmacokinetics of milnacipran in renal impairment. *Eur J Drug Metab Pharmacokinet.* 1998;23(2):280–286.
83. Rogoz Z, Margas W, Dlaboga D, Goralska M, Dziedzicka-Wasylewska M, Maj J. Effect of repeated treatment with milnacipran on the central dopaminergic system. *Pol J Pharmacol.* 2000;52(2):83–92.
84. Briley M. Milnacipran, a well-tolerated specific serotonin and norepinephrine reuptake inhibiting antidepressant. *CNS Drug Reviews.* 1998;4:137–148.

85. Sewitch MJ, Dobkin PL, Bernatsky S, et al. Medication non-adherence in women with fibromyalgia. *Rheumatology*. 2004;43(5):648–654.
86. Dobkin PL, Sita A, Sewitch MJ. Predictors of adherence to treatment in women with fibromyalgia. *Clin J Pain*. 2006;22(3):286–294.
87. Clauw DJ. Alpha-2-delta ligands in fibromyalgia: Is the glass half empty or full? *Pain*. 2009;145(1–2):8–9.
88. Gray P. Pregabalin in the management of central neuropathic pain. *Expert Opin Pharmacother*. 2007;8(17):3035–3041.
89. Blumenfeld H, Taylor LA. The role of serotonin norepinephrine reuptake inhibitors in the treatment of fibromyalgia: A guide for the physician assistant. *The Internet Journal of Academic Physician Assistants*. 2005;4(2).
90. Lawson K. Are complex therapies required as pharmacological treatments of fibromyalgia? *Fut Rheumatol*. 2007;2(6):599–605.
91. Fietta P, Manganelli P. Fibromyalgia and psychiatric disorders. *Acta Biomed*. 2007;78(2):88–95.
92. Lawson K. Treatment options and patient perspectives in the management of fibromyalgia: Future trends. *Neuropsychiatr Dis Treat*. 2008;4(6):1059–1071.
93. Vera-Llonch M, Sadosky A, Dukes E, Oster G. Impact of pregabalin on the cost of pharmacotherapy for fibromyalgia from a US perspective [Abstract]. *The Journal of Pain*. 2008;9(4):50.
94. Katz RS, Wolfe F, Michaud K. Fibromyalgia diagnosis: A comparison of clinical, survey, and American College of Rheumatology criteria. *Arthritis Rheum*. 2006;54(1):169–176.

Journal of Pain Research

Publish your work in this journal

The Journal of Pain Research is an international, peer-reviewed, open access, online journal that welcomes laboratory and clinical findings in the fields of pain research and the prevention and management of pain. Original research, reviews, symposium reports, hypothesis formation and commentaries are all considered for publication.

Submit your manuscript here: <http://www.dovepress.com/journal-of-pain-research-journal>

Dovepress

The manuscript management system is completely online and includes a very quick and fair peer-review system, which is all easy to use. Visit <http://www.dovepress.com/testimonials.php> to read real quotes from published authors.